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INSPECTION CERTIFICATE

RITEE
AXE List No. 181108-11
Supplier T #1718 2006118198 A 2004411 H19B
Date 19—Noy—04 = Shipment date 18-Nov-04
e
Commodity il SWM—B,
TiE 7
Size 2.50 mm JISEESRS 6336 ‘h #EeH RIS ;
R K Approval No. OZAWA SEISENJO i 1 T
Quantity 10 Af(coil) Mass 1,000kg
p5 ko] Fi# - T F132-
Specification  JIS G 3532 OFFICE 4-8 HIRAI 7-CHOD
BE SIEREE|GIRES| B U | BV g it % Ak % Chemical Composition(%)
BEBURE . Tensile | Tensile . Con— & /A & # ﬂ;.'.‘fazeﬁ. C Si Mn P S W %
Testtems | Diameter| """ | o " - - Elongation| . . [Bend Test Steet material | " " Uk [FLNE|wh Y | YA | s | Remerks
.__mm KN N/mm' % % Xx100] x100, x100( x 1000:: X 1000
0.~ Standerd " 4904 540~1130

1118-01, 248 3.37 697 i SWRMB 142029 3 3 21 12 14

111805 248 3.28 874 0.03%| 0.03%0. 21% |0. 018%[0. 014%

1118-1¢ 248 340 703

BF&B

IRAXRZIREORR, EEORBIZERLTOAI LB -LET,

¥e hereby certify that the matenal herein has been made and tested in accordance with the above specificat:on and alsc with the requirements called for by the above order



